

JR SHINAGAWA EAST BLDG. 2-18-1, KONAN MINATO-KU TOKYO 108-8230, JAPAN

TEL:+81-3-6711-8201 FAX:+81-3-6711-8208

CollectChem

4 rue des Zéphyr, 69740 GENAS
Tél : +33 (0)4 72 50 17 50

info@collectchem.com
<https://collectchem.com/>

P- 1/ 1
April 26,2024



CERTIFICATE OF ANALYSIS

THIS IS TO CERTIFY THAT the samples of the undermentioned product were analyzed at our laboratory, with the following results:

DESCRIPTION OF SAMPLES: CELLOXIDE 2021P

LOT NO: CELP-ED-043

DATE OF ANALYSIS : April 24,2024

ITEM	RESULT
Color, Pt/Co scale	10
Specific Gravity	1.169
Water , % by wt	0.007
Viscosity at 25°C , mPa · s	245
Epoxy Equivalent , g/eq.	130
Appearance	Colorless or light yellow liquid, no foreign matters
Acid Value , KOH mg/g	0.05
Total chlorine , ppm	10 or below

This report is electronically produced and is valid without signature.

Quality Assurance Department
Ohtake Plant
DAICEL CORPORATION